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ITEM QUANTITY PART NUMBER DESCRIPTION
A 1 858-105 5" Rubber Boot
B 5 858-107 7" Rubber Boot
C 7 850-004 2" x 2" Plastic Cap
D 10 880-010 1 12" X 2" Plastic Cap
E 5 858-334 Rubber Grip
F 4 851-317 Pitlow Block
G 1 858-400 Cane Tip
H 1 207-011 Plunger
| 4 819-316 1" External Snap Ring
J 6 850-049 5/16" Plastic Hex Cap
K 28 850-050 3/8" Plastic Hex Cap
L 2 855-152 Male Studded Rod End - ¥£"-20
M 23 818-107 7116" Flat Washer
N 2 817-609 2" Nylon Jam Nut
(o} 4 819-125 1 %' OD x 1 1/64" ID -18 Gauge Machine Bushing
P 3 850-012 1" ID Black Vinyl End Cap
Q 4 810-613 3/8" - 16 x 3 1/4" Hex Head Screw
R 8 818-350 7/16" ID 1 %" OD Machine Bushing
s 18 818-105 5/16" Flat washer
T 4 810-807 3/8" 16 x 1 3/4" Hex Head Screw
U 14 817-406 3/8" Nylon Jam Nut
\% 1 435-011 Block Stop
W 1 815-608 --3/8"-16-x 2" Button-Head-Screw
VA 5 810-506 516" x 18 x 1 %" Hex Head Screw
AA 6 810-512 5/16" x18 x 3" Hex Head Screw
AB 1 839-706 Lever Lock
AC 9 814-404 Socket Head Cap Screw 1/4 -20 x 1*
AD 1 852-807 Spring Pin Spring
AE 1 852-402 %" ID Rubber Tip
AF 1 207-001 Main Frame
AG 1 207-002 Arm Frame
AH 1 207-003 Weight Arm
Al 1 207-004 Head Cradle
A 1 207-005 Back Pad
AK 1 207-0086 Seat Pad
AL 1 207-007 Arm Pads
AM 1 207-008 Head Pad
AN 1 839-809 Chrome Seat Post
AO 2 810-612 3/8"-18 x 3" Hex Head Screw
AP 2 854-100 Large Magnum Logo
AQ 1 854-130 Biangular Logo
AR 1 207-017 Linkage Arm
AS 1 207-009 Plunger Spring
AT 1 850-003 1 %" x 1 %" Plastic End Cap
AU 1 815-402 1/4" -12 x %" Button Head Screw
AV 2 852-610 5/8" Set Collar
AW 2 832-906 5/8" Guide Rods
AX 6 810-402 1/4" x 2" Hex Head Screw
AY 6 818-004 1/4" Flat Washer
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B207 Version: 1.1
ITEM QUANTITY PART NUMBER DESCRIPTION
BA 1 836-209 Weight Stack Guard
BB 1 207-014 Top Tube
BC 2 858-005 5/8" Rubber Grommet
BD 4 810-608 3/8" x 2" Hex Head Screw
BE 2 339-705 Chrome Beilt End
BF 1 207-013 Center Stick
BG 4 849-003 Top Plate Bushing
BH 1 839-622 Weight Stack Top Plate
Bl 40 849-002 Weight Stack Bushing
BJ 1 852-000 Weight Stack Pin
BK 1 850-002 Weight Stack Pin Tether
BL 9 819-012 3/8" Machine Bushing
BM 1 815-607 3/8" x 1 3/4" Button Head Screw
BN 20 839-620 Weight Stack Plates
BO 2 850-026 Rubber Weight Stack Plate
BP 4 853-307 Belt Pulley 3/8" D Hole
BQ 2 819-314 — [-—————%"External-Snap-Ring
BR 1 207-016 Swivel Clip
BS 4 810-610 3/8" -16 x 2 ¥ Hex Head Screw
BT 8 850-051 3/8" Rubber Hex Cap
BU 1 852-205 T Knob
BV 2 838-250 Aluminum Grip Cap
BW 4 819-014 %" Machine Bushing
BX 2 817-850 %" Fine Jam Nut
BZ 2 853-301 3/8" 1D x 1 12" Belt Pulley
CA 1 850-011 1 %" x 3" Plastic End Cap
cB 1 818-020 Domed Bonded Washer
ccC 2 850-053 " Plastic Hex Cap
CcD 2 854-028 Plastic Magnum Logo
CE 4 858-320 1 1/4" Foam Grip
CF 1 207-017 Foot Rest
CG 2 810-804 1413 x 1" Hex Head Screw
CH 2 810-811 %" 13 x 2 3/4" Flat Head Screw
Cl 2 817-608 %" Nylon Insert Half Nut
cJ 2 810-953 3/8" x 1" Shoulder Bolt
CK 4 819-014 %" Machine Bushing
CL 2 851-503 %" 1D x 3/4" OD x 3/4" Oilite Bushing
CM 1 858-403 . 1/4" Rubber Tip
CN 1 207-018 Diamond Plate
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